
 

 

A REGULAR MEETING OF THE 
COUNCIL OF THE TOWN OF LADYSMITH  

WILL BE HELD IN COUNCIL CHAMBERS AT CITY HALL ON  
MONDAY, NOVEMBER 20, 2017 

 
Call to Order and Closed Meeting  

5:00 p.m.  
Regular Open Meeting  

7:00 p.m.  
 

A G E N D A 
 

CALL TO ORDER (5:00 P.M.) 
 
1. CLOSED SESSION 

In accordance with section 90(1) of the Community Charter, this section of the 
meeting will be held In Camera to consider matters related to the following: 
• Human Resources Matters 90(1)(c) 
• Various matters related to section 90(1)(e) -- the acquisition, disposition or 

expropriation of land or improvements, if the council considers that disclosure 
could reasonably be expected to harm the interests of the municipality 
[...]
2058 23,932 104 (9.0) 117 (10.1) 221 (19.1)

These design projections do not include any demands from the Saltair community should the Town decide
to provide them with treated water.  In a teleconference dated May 5, 2017, the Town agreed that the WTP
be equipped with enough membrane infrastructure to meet the 10-year design horizon (Phase II), with
provisions in the infrastructure to allow for an expansion within the WTP to meet the 20-year design horizon
in the future (Phase III).  The building was arranged to allow for a logical expansion of the WTP after the 20-
year design horizon has been met, as Phase IV of the WTP. Chemical metering pumps have a typical life
expectancy of 10 years, thus the metering pumps will be sized for the 10-year design horizon and will be

32



Town of Ladysmith

4-2
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

replaced with larger capacity pumps when they wear out.  The buried raw and treated water pipes entering
and leaving the WTP will be sized for the 40-year design horizon to allow for expansion of the facility
beyond the 20-year horizon.  A summary of design horizons for the proposed upgrades to the Arbutus WTP
are listed in Table 4-2, and will be detailed in the subsequent sections.

Table 4-2
Summary of Design Horizons

Description Design Horizon used for Sizing

WTP structure floor space 20-year

Buried piping from Chicken Ladder to WTP 12-year (restricted to 150 L/s)

Buried piping from HS supply main to WTP 40-year

Process piping inside WTP 20-year

Flow meters – installed in 2018 20-year

Flow meters – space for future upsizing 40 -year

DAF pre-treatment 20-year

Buffer tank 20-year

Membrane filtration – installed in 2018 10-year

Membrane filtration – space to add more modules

to existing trains

20-year

Membrane filtration – floor space to add additional

train 1

40-year

Chlorination system 20-year

Residuals handling 20-year

Chemical Addition – Dosing Pumps 10-year

Chemical Addition – Chemical Storage Tanks 20-year

Note:  1 – It is proposed to keep all the membranes and their future expansions placed in one location due to the
complexity of their piping.  Future expansions to the pre-treatment system will be placed adjacent to the WTP building.

Treated water from the WTP will travel directly to the Arbutus Reservoir, where water will gravity flow to the
distribution system.  Peak Hour Demand will be met by the reservoir and therefore was not a factor for
sizing the WTP’s treatment capacity.

33



4 - Water Treatment Process Definitions

4-3

4.1.2 Intake Design Flow

It is assumed that approximately 5% of flows entering the WTP will be released as waste by the
membranes as part of their hydraulic cleaning.  The pipelines in the WTP should be sized to account for this
5% loss.  In other words, the design flow rate for water entering the plant should be as follows:

· 10-year maximum incoming raw water flow: 132 L/s (11.3 ML/d), with 125 L/s of treated water going
to the reservoir and 7 L/s going to residuals handling.

· 20-year maximum incoming raw water flow: 164 L/s (14.1 ML/d), with 156 L/s going to the reservoir
and 8 L/s going to residuals handling.

As mention in Section 3.1, it is anticipated that a direct supply main from Holland Lake will be built in the
future to tie in to the Stocking Lake supply main, eliminating the need to use the Chicken Ladder intake.  It
is assumed that the future flow rates supplied from either intake within 20 years of the WTP’s upgrade will
be expanded from their current capacity up to the following maximum flow rates:

· Chicken Ladder: 150 L/s
· Holland Lake and Stocking Lake (HS supply main): 164 L/s.

Beyond the 20-yr horizon, the Town will rely primarily on HS supply main for all of their raw water, to a
maximum capacity of 221 L/s

The existing buried mains from the two intakes to the WTP site are sufficiently sized to deliver water at an
adequate pressure up to the maximum anticipated flow rate from the intakes, that is, up to 150 L/s from
Chicken Ladder and 221 L/s from Holland Lake / Stocking Lake (via the HS supply main).  Several
segments of pipe the existing HS supply main are small in diameter and will result in a large amount of
headloss as flow rates through the main increase.  If the Town decides to upsize these pipe segments in
the future, water entering the WTP from Holland Lake / Stocking Lake will have a greater water pressure,
which will present opportunities to recover some of this excess pressure as energy to power parts of the
plant.  The hydraulic profiles of the supply mains are provided in Appendix A and hydraulic modelling
results are discussed in Section 5.2.

4.1.3 Water Quality

Table 4-3 summarizes the water quality data collected from the Town’s two water sources, as presented in
the Town’s 2015 Annual Water Quality Report.

34



Town of Ladysmith

4-4
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

Table 4-3
Raw Water Quality Summary

Parameter
Chicken Ladder Stocking Lake

Minimum Average Maximum Minimum Average Maximum

Turbidity (NTU) 0.2 0.6 20.0 0.1 0.3 1.0

pH 6.4 6.9 7.1 6.8 7.2 7.5

True Colour (TCU) 7.0 19.5 44.7 6.0 14.3 27.9

TOC (mg/L) 0.7 2.9 4.5 1.2 2.7 4.6

DOC (mg/L) 1.5 2.4 3.5 2.0 2.5 3.2

UVT (%) 60.5 80.2 88.2 77.3 82.5 85.7

Total Hardness (mg/L as

CaCO3)

6 7 12 6 7 12

Alkalinity (mg/L as CaCO3) 3 5 7 3 9 12

Total Aluminum (mg/L) 0.028 0.042 0.053 0.030 0.036 0.041

Total Iron (mg/L) 0.028 0.060 0.096 0.053 0.072 0.091

Total Manganese (mg/L) 0.001 0.002 0.003 0.003 0.004 0.005

Note:  Highest turbidity manually measured was 12 NTU.  A spike of 20 NTU was measured from an online
turbidimeter.

The level of disinfection byproducts measured in the distribution system in 2015, and the disinfection
byproduct formation potential, measured directly from the two water sources in 2015, are summarized in
Table 4-4.

Table 4-4
Disinfection Byproduct Summary

Parameter

Distribution System Measured Levels
(mg/L) GCDWQ

limit
(mg/L)1

Formation Potential

Minimum Average Maximum Chicken
Ladder

Stocking
Lake

Total THMs 0.062 0.079 0.100 0.100 0.220 0.270

Total HAAs 0.070 0.085 0.100 0.080 0.166 0.175
Note: 1 – GCDWQ operational objectives do not apply to formation potential, only to levels observed in distribution
system.

35



4 - Water Treatment Process Definitions

4-5

Data is not available on the presence of algae in the source waters.  However, with the anticipation of
longer, dryer, and warmer summers in the future there is a risk that algae growth in the supply lakes will
occur.

4.1.4 Water Treatment Objectives

The finished water quality from the Arbutus WTP is to meet or exceed the Guidelines for Canadian Drinking
Water Quality (GCDWQ) and comply with any further requirements set by Island Health (VIHA).  The key
treatment objectives are as follows:

· Turbidity < 0.1 NTU in 99% of the measurements taken, and < 0.3 NTU at all times.
· Minimum 4-log removal or inactivation of viruses.
· Minimum 3-log removal or inactivation of Cryptosporidium parvum and Giardia lamblia.
· Removal of true colour to below the aesthetic objective of < 15 TCU.
· Reduction of DBPs to less than the GCDWQ operational objectives.
· Limit the increase in total aluminum concentrations due to treatment to < 0.100 mg/L from incoming

raw water concentrations.
· Maintain a minimum 0.2 mg/L free chlorine residual throughout the distribution system.

The GCDWQ Guideline Technical Document for Enteric Protozoa: Giardia and Cryptosporidium states that
for membrane filtration the cyst/oocyst removal efficiency must be demonstrated through challenge testing
and verified by direct integrity testing.  The membrane modules used during piloting were validated for 3-log
removal of Giardia and Cryptosporidium; it must be ensured that the membranes selected for full-scale
implementation are likewise validated.

The GCDWQ Guideline Technical Document for Enteric Viruses states that award of virus removal credits
for ultrafiltration membranes, or microfiltration membranes preceded by a coagulant, also requires a
demonstration and challenge testing, as well as verification by direct integrity testing.  However, the intent is
to rely on chlorination to achieve the 4-log level of virus removal/inactivation, thus testing to verify the level
of virus removal achieved by the membranes is not needed.

4.2 WATER TREATMENT PROCESS

It is proposed that the upgraded WTP use the following processes:

· Screening: Coarse screening to remove raw water debris and larger particles that could damage
the membrane filters, then fine screening to protect the membranes from finer debris.

· Pressure Reduction and Flow Control: To regulate flow from the Stocking Lake and Chicken Ladder
intakes, and to prevent overflow of open-to-atmosphere pre-treatment tanks.

· Chemical Coagulation and Mixing:  Application of soda ash and polyaluminum chloride (PACl) for
pH adjustment, alkalinity stabilization, and to improve particle and organics removal.

· Flocculation: Application of mixing energy for an appropriate length of time when coagulant is in
use to produce a floc optimized for membrane removal and to provide contact time.

36



Town of Ladysmith

4-6
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

· Dissolved Air Flotation:  The flotation of low-density particles for the removal of colour, organics,
DBP precursors, and algae.

· Buffer Tank:  Transitional storage between the constant flow of the DAF system and the varying
flux of the membrane system.

· Membrane filtration: To remove turbidity, particulates, bacteria and protozoa.
· Chlorine Disinfection: To inactivate viruses and bacteria, and to maintain a residual in the

distribution system.
· Residuals Handling:  Utilization of a lamella plate settler to separate solids from the liquid fraction of

the waste produced during treatment.  The majority of the recovered liquid will be recycled to the
head of the plant.

A process flow diagram and process and instrumentation diagrams for the WTP are provided in
Appendix A.

4.3 WATER TREATMENT PROCESS LOADING CRITERIA

The following tables identify the basic design criteria for each of the unit processes.

4.3.1 Screening

Raw water from Stocking Lake will enter the WTP and pass through a coarse screen (manually cleaned)
followed by a fine screen (self-cleaning).  Raw water from Chicken Ladder will enter the WTP in a parallel
line that is also equipped with a coarse screen and a fine screen.  The two lines will have a normally closed
line connecting the two, that will allow water from one intake to be rerouted to the other line.  Thus, if one
line or set of screens is offline for maintenance or repairs, water can still be routed from either intake
through the screening process to the next stage of treatment.  The design assumes that water will be routed
through either one pair of coarse and fine screens, or the other.

While the maximum capacity from Chicken Ladder will be less than Stocking Lake, both lines inside the
WTP will be sized to accommodate the flow rates from Stocking Lake, so that water can be routed through
either set of screens with minimal changes to WTP hydraulics.

Pressure gauges or transmitters will be installed upstream and downstream of the screens to monitor
headloss through each screen.  When headloss reaches a pre-set threshold, the screens will require
cleaning, either manually or by using a self-cleaning configuration.  As the incoming water to the plant is
generally of good quality, it is anticipated that the fine screens will require cleaning far more frequently than
the coarse screens.  It is therefore proposed that the fine screens be equipped with automatic, self-cleaning
equipment.

37



4 - Water Treatment Process Definitions

4-7

Table 4-5
Screening Design Criteria

Coarse Screens

Number of Units Two total, one on each intake line

Unit Capacity 164 L/s each

Screening Size 6 mm

Cleaning Type Manual cleaning

Fine Screens

Number of Units Two total, one on each intake line

Unit Capacity 164 L/s each

Screening Size 500 um

Cleaning Type Self-Cleaning

4.3.2 Flow Control

Flow and pressure from the intakes will be controlled by a flow control valve located on each intake line
inside the WTP.  The flow control valves will adjust the degree that they are open to achieve one of three
default flow rates to achieve the approximate desired flow rate as read on the flow meter downstream.  The
flow through the control valves will be based on water levels in the reservoir, with the valve opening further
if reservoir water levels deplete.  These flow setpoints, detailed in the control philosophy, will be adjustable
by the operators.

The Town’s water demands will decrease during the winter.  Similarly, the treatment capacity of the
membranes will decrease during the winter because colder water temperatures decrease the amount of
water that can pass through a membrane fibre.  It is therefore proposed that the flow control valves have a
“Summer Mode” and “Winter Mode”, and that the flow control valves have different flow setpoints
depending on which mode is active.

As part of controlling flow, the control valves will significantly reduce pressure in the line from 46-85 psi, to
near atmospheric to avoid flooding of the open pre-treatment and DAF tanks downstream.  Anti-cavitation
trim is required inside the flow control valves to avoid damage to the valves.

4.3.3 Chemical Pre-treatment

Soda Ash
Soda ash addition is proposed to increase the pH and alkalinity of the water.  This will reduce the rate of
membrane fouling and will reduce the corrosiveness of the treated water.  A minimum alkalinity of 15 mg/L
as CaCO3 was requested by the membrane vendors in order to protect the membranes.  During piloting a

38



Town of Ladysmith

4-8
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

60 mg/L dose of soda ash produced a final alkalinity of 35 mg/L as CaCO3.  An alternate dose was not
tested during piloting.  In-house modelling using WaterPro and the Rothberg, Tamburini and Winsor models
indicated that roughly half the soda ash dose was predicted to produce an alkalinity of 30 mg/L as CaCO3,
however these models tend to overestimate changes to alkalinity when the initial alkalinity is very low.
Therefore, the design of the soda ash system is based on an anticipated dose of 60 mg/L.  This dosage
could be gradually lowered after commissioning to achieve a lower soda ash dose that maintains the
alkalinity objective of 15 mg/L as CaCO3.

The soda ash system will consist of a hopper into which dry soda ash is stored.  A screw conveyer will feed
the soda ash to a 1500 L slurry tank to create a 60 g/L (6% wt) solution.  It is proposed that the soda ash
solution be dilute, to ensure that the soda ash in the slurry remains dissolved even when the temperature of
the water feeding the slurry tank is cold.

Soda ash will be delivered to site in 1000 kg tote bags, and individually loaded onto the hopper.  The
hopper can hold approximately three of the 1000 kg bags.  The chemical room will have sufficient room to
store an additional 7 bags of soda ash so that, in 20-years time, new chemical does not need to be shipped
to site more frequently than once every 8 to 12 days during the summer.  During the first ten years of
operation it is anticipated that 7 bags of soda ash will last over 20 days on average.  The bags will sit on
shipping pallets and be wheeled into position for lifting onto the soda ash unloader using a monorail and
frame supplied with the soda ash unloader.

The soda ash slurry will be pumped to its point of injection using one of two pumps.  The second pump will
act as a standby in case the duty pump fails.  The two pumps will alternate as the duty pump each time the
reservoir calls for more water.

Table 4-6
Soda Ash Design Criteria

Soda Ash Addition

Dose range 30 – 60 mg/L

Typical dosage 60 mg/L

Stored form Dry solid

Stored quantity Hopper make-down system.

Hopper to have sufficient storage to operate 3 days at 20-year MDD and

maximum dose without replenishment.

3 m3 storage in hopper.

Solution details Dissolve to 60 g/L solution

39



4 - Water Treatment Process Definitions

4-9

PACL
Pilot testing indicated that PACl was the most effective at enhancing the pre-treatment steps and remove
colour and organics.  No polymer is needed for the DAF process.  During piloting the optimum PACl dose
was 15 mg/L.  It is proposed that PACl be stored in a tank sufficient to hold at least 25 days of chemical
when consumed at the “typical” dose and at the average flow rates projected in 20 years.

It is proposed that PACl be delivered to site in 1,000 L totes and pumped from the totes to the storage tank
using a portable chemical transfer pump.  The empty totes can then immediately be sent off site.

PACl will be pumped from the storage tank to its point of injection using a pair of metering pumps.  Only
one pump will run at any time, the other acting as standby.  The two pumps will alternate as the duty pump
each time that the reservoir calls for water.  The metering pumps have an anticipated life of ten years.  After
they have passed their life expectancy, they can be replaced with larger metering pumps appropriate for the
next ten years of plant operation.

Table 4-7
PACl Design Criteria

Polyaluminum Chloride (PACl)
Dose range: 1-20 mg/L

Typical dosage 15 mg/L

Stored for Liquid
PACl (ClearTech), 25-40% solution

Stored quantity Sufficient volume for 25 days at 20-yr ADD and average dose.
2,700 kg PACl or 8600 L. of solution

Solution details At 25% w/w, 313 g/L of PACl

Pumping details Metering pumps sized for 10-yr MDD and maximum dose.
216 kg/day or 29 L/hr

4.3.4 Pre-Treatment System

The coagulation (rapid mix), flocculation (slow mix), and dissolved air flotation (DAF) treatment equipment
will be supplied by a single vendor.  The WTP layout is based on a Leopold design, using concrete tanks
that will be formed by the general contractor.  Alternative pre-treatment packages from Suez and AWC will
be considered during tender.  While Leopold and Suez have indicated that their systems will be more cost
effective using concrete tanks, AWC has indicated that their system is more cost effective using aluminum
tanks.  Therefore, the detailed design will assume that concrete tanks will be used, but if an AWC

Pumping details Metering pumps sized for 10-yr MDD and maximum dose.

680 kg/day or 475 L/hr

40



Town of Ladysmith

4-10
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

alternative model is proposed by the general contractor and it meets the performance and access (above
and around the tanks) requirements, the tanks may instead be stainless steel construction.  The language
of the construction contract will allow for either concrete or stainless steel option to be used.

Water that has been dosed with soda ash and PACl will enter into the single coagulation tank where the
water will undergo rapid mechanical mixing before continuing to the flocculation tanks.

Table 4-8
Coagulation Design Criteria

Coagulation
Mixing type Vertical mixer in an open concrete tank

Number of units One tank sized for 164 L/s

Hydraulic retention time (HRT) 15-30 seconds

Water from the coagulation tank will flow to two parallel trains for flocculation and DAF.  The combined
capacity of the two trains will be for the 20-year design flow MDD.  Because of the relative cost and footprint
of adding a redundant train, and the relatively low risk and consequences of a train failing, it is proposed
that a third, redundant train not be included at this stage.  A third train will be added when the Town’s water
demands exceed its 20-year projections.   Future DAF trains will be built adjacent to the Phase II WTP
structure.  Isolated buried mains will be installed as part of Phase II of the WTP to allow for future DAF
trains to connect and draw raw water from the Phase II headworks, and to deliver DAF-treated water back
into the WTP to the buffer tank.

Each train will consist of two flocculation tanks in series followed by the DAF tank.  The mechanical mixers
in the floc tanks will operate at slow speeds to encourage the formation of fine floc.  Two DAF tanks are
proposed, and recommended by DAF manufacturers, to ensure sufficient contact time has passed during
flocculation to form the desired floc.

During the DAF process, the air-saturated water will be injected into the tank to form micro-bubbles that will
lift the floc particles to the surface of the tank.  This float sludge will skim off the top of the tank using
mechanical skimmers.  To generate the air-saturated water, the DAF tank will be equipped with a duty and
standby recycle pump to move water back to the head of the DAF tank, a duty and standby air compressor
to provide the pressurized air, and a saturator that combines the recycle water with the compressed air.
The DAF tank will use an overflow weir to maintain a constant water level in the tank. While more
aggressive loading rates were considered for DAF, pilot testing only confirmed successful operation at a
loading rate of 12 m/h.  Without the time available to confirm more aggressive rates, it is recommended that
the DAF system be sized using the verified 12 m/H loading rate.  Over time, the Town can test to see
whether a more aggressive loading rate can be successfully used, which if successful would delay the need
to add additional DAF tankage in the future.

41



4 - Water Treatment Process Definitions

4-11

Table 4-9
Flocculation Design Criteria

Flocculation
Number of trains Two duty trains, sized for 164 L/s total.

Number of tanks Two floc tanks per train.

Hydraulic retention time (HRT) 7.5 minutes per individual tank
15 minutes total per train (two tanks each)

Table 4-10
DAF Design Criteria

DAF

Number of tanks Two trains, on DAF tank per train
Combined capacity of trains is 164 L/s.

Design loading rate 12 m/h

HRT per tank 7-9 minutes

Recycle percentage at max flow 15%

Each DAF tank can operate most efficiently between 50-100% of its maximum design capacity, where a
reduction in treatment flows results in a reduction in the rate that saturated water is recycled through the
tank.  This allows the DAF system to adjust its rate of operation depending on the flow of water coming in
from Chicken Ladder or Stocking Lake.

It is proposed that the DAF system have a “Summer Mode” and a “Winter Mode” like the flow control
valves.  When in “Winter Mode”, only one DAF train would be active instead of two.  Running only one train
during the winter will allow the DAF system to operate more efficiently within its 50-100% optimum capacity
range to match the reduced water demands that the Town has during the winter.

Water levels in the DAF tanks will be maintained using an overflow weir, at an approximate height of 3.7 m.

4.3.5 Buffer Tank

While the DAF system will run at a generally constant flow, flow through the membranes will vary as trains
will need to be individually brought off-line as part of regular hydraulic cleanings (backpulses), chemical
maintenance washes (MW), chemical clean-in-place (CIP) operations, and membrane integrity tests (MIT).
A buffer tank is proposed to equalize flows between DAF and membrane filtration.  The buffer tank is sized
to allow the WTP to run at the full 20-year MDD capacity (assuming additional membrane modules are
added in the future) even with one membrane train offline and for some scenarios where two of the trains
are offline for a period of time.

42



Town of Ladysmith

4-12
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx
[...]
Incoming design pressure (pre-permeate pump) Atmosphere – 3 m (Atm.-4 psi)

Module Surface Area 55.7 m2

44



Town of Ladysmith

4-14
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

Design Element Design Criteria

Number of Modules 60 per train (for 10-year design)
76 per train (for 20-year design)
80 per train (spare slots)

Maximum Flux 80.6 lmh (summer water temperatures)
34.7 lmg (winter water temperatures)

Note:
1 - Summer water temperatures have exceeded 10°C, but 10°C has been selected as the minimum temperature that
would be experienced in the summer.
2- The recommended membrane vendor has indicated that they can achieve 97% recovery during periods of low
turbidity.

As noted in Table 4-12, the membrane treatment capacity decreases when water temperatures are low.
Having a “Summer Mode” and “Winter (reduced flow) Mode” for the flow control valves and DAF system
upstream will allow the WTP to meet the Town’s summer and winter demands without overflowing the
membranes during a particularly cold winter.

A procurement process was used to select the membrane vendor for this project.  Requests for proposals
were sent to the following vendors, based on their experience across North America in similarly sized water
treatment plants:

· GE
· Pall
· Evoqua

GE was recommended for the Arbutus WTP.

Water is driven by permeate pumps through pressurized membrane system (outside-to-in).  The permeate
is then additionally pressurized using in-line booster pumps to provide sufficient pressure to drive the water
through the rest of the WTP and up to the reservoir.

As part of its operation the membrane system will require hydraulic cleanings (backwashes or backpulses),
chemical clean-in-place (CIP), and a more frequent but less intensive chemical maintenance wash.  For the
cleanings, the membrane will draw from a connection to the treated water main that leaves the Arbutus
Reservoir and passes beside the WTP.  GE has confirmed that the gravity pressure available from the
reservoir (40 – 50 psi) will be sufficient for the hydraulic cleanings.  Pneumatically actuated valves will be
used to control the frequency, duration and intensity of the hydraulic cleanings.

Treated water will be used to flush water out of the membranes at the end of a chemical cleaning.  The GE
system will rely on three cleaning chemicals (citric acid, hydrochloric acid, and sodium hypochlorite) and
two chemical neutralizing agents (sodium bisulphite and sodium hydroxide) and one CIP/neutralization

45



4 - Water Treatment Process Definitions

4-15

tank.  When a chemical cleaning is activated, the CIP tank will be filled with the one cleaning chemical, and
treated water added to the tank as needed.  This chemical solution is circulated and flushed out of the
membranes back to the CIP tank.  The membrane is brought online while the chemical solution is then
circulated through a closed loop where the neutralizing chemical is added.  This neutralized solution is then
emptied from the tank down to the wastewater tank (see Section 4.4 regarding residuals management).
The CIP tank is then filled with the next cleaning chemical.  When this next solution is prepared the
membrane train is brought back offline and the second chemical is circulated through the system, then
neutralized in the same manner as the first cleaning.  In other words, when a membrane requires cleaning,
it will undergo cleaning from a single chemical, then be brought back on-line until the next chemical is
ready, then brought back offline for the second cleaning.

The table below summarizes the anticipated membrane cleaning schedule.  The membrane logic will be
configured such that a maintenance wash cannot be triggered while another membrane is simultaneously
offline for a CIP.  This will minimize the number of trains that are offline during their operation.

Table 4-13
Membrane Cleaning Details

In addition, each train shall undergo a daily Membrane Integrity Test (MIT) as part of validation that the
membranes are operating properly.  The MIT will determine whether there are any leaks or breaks inside
the train that will require repair.  Each MIT is anticipated to take up to 15 minutes to complete.

4.3.7 Disinfection (Chlorination)

Chlorine disinfection is required to ensure that 4-log removal/inactivation of viruses is achieved and to
produce a chlorine residual for secondary disinfection.  The Town currently has a chlorine gas system in
place at the Arbutus WTP.  Chlorine is added to a buried main west of the treatment plant just before it
reaches the reservoir.  The reservoir provides contact time for the chlorinated water prior to supplying the
distribution system via gravity.

Cleaning Protocol Description Duration

Hydraulic Cleaning Once every 26 minutes (water temperature 10oC)
Once every 62 minutes (water temperature 4oC)

162 seconds

Maintenance Wash 6 times /week/train using 250 mg/L sodium
hypochlorite
1 time/week/train using 500 mg/L citric acid and
hydrochloric acid

30 minutes

CIP 12 times/ year/ train using 500 mg/L sodium
hypochlorite, followed by 2000 mg/L citric acid and
hydrochloric acid

6 hours

46



Town of Ladysmith

4-16
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

The Town is interested in replacing the chlorine gas system with an onsite sodium hypochlorite generation
system.  In the interests of controlling the capital costs for building Phase II of the WTP, it is intended that
the Town keep the existing chlorine gas system at this time.  However, we have confirmed that there is
sufficient space in the existing chlorination and pump room of the existing WTP for on-site generation at a
later date.  The design criteria for the existing chlorination system is as follows:

Table 4-14
Chlorine Gas Design Criteria

Primary & Secondary Disinfection

Design dosage 1-4 mg/L

Typical dose (assumed) 2 mg/L

Average day chlorine consumption
10-year ADD
20-year ADD

11 kg/day (25 PPD) at 2 mg/L and 66 L/s
14 kg/day (31 PPD) at 2 mg/L and 82 L/s

Maximum day chlorine consumption
10-year MDD
20-year MDD

43 kg/day (95 PPD) at 4 mg/L and 125 L/s
54 kg/day (119 PPD) at 4 mg/L and 156 L/s

Chlorine container storage 4 x 150 lb cylinders

Total container storage (full + empty) 8 cylinders

Online containers 1 or 2

Container weight scales 2 individual scales

Peak instantaneous chlorine consumption 54 kg/day

Chlorinator capacity 200 ppd (90.9 kg/day) – 1 duty + 1 standby

Vacuum regulator capacity 200 ppd (90.9 kg/day)

Scrubber None

It is proposed to move the point of chlorine injection from outside the WTP to inside the building, above
ground.  This will eliminate the confined space where the injection point is currently located, and the risks
associated with confined spaces.

It is proposed that Phase II of the WTP use the same emergency procedure as is currently in place should
a chlorine leak occur in the existing WTP chlorination rooms.  Specifically, an alarm would sound on site,
the louvres would close and the ventilation system would shut down to contain the gas leak inside the
chlorination room.  When ready, the operators will be able to manually vent the chlorine room using a
manual override button located outside the WTP.

47



4 - Water Treatment Process Definitions

4-17

4.4 RESIDUALS AND OVERFLOW MANAGEMENT PROCESS LOADING CRITERIA

The proposed residuals and overflow management design is shown as a process flow diagram in
Drawing D-004, and is detailed in the following subsections.  A summary of the anticipated residuals is
summarized in Table 4-15.

Table 4-15
Summary of Anticipated Residuals

Source Description Sent To:

Fine Screens Self-cleaning waste: raw water MBT

DAF Float sludge : concentrated particulates and
PACL

Wastewater Tank

DAF Tank drains : untreated water Overflow Pond

Buffer Tank Tank drains : untreated water Overflow Pond

Membranes Hydraulic cleaning waste/backpulses :
concentrated particulates and unchlorinated
water

MBT

Membranes CIP and MW waste : neutralized chemical
waste

Wastewater Tank

Floor Drains Various floor drain wastes Wastewater Tank

Washrooms. Locker and Sinks Domestic waste Wastewater Tank

MBT Unchlorinated water Thickener

Thickener Supernatant Head of WTP

Thickener Settled sludge Wastewater Tank

Wastewater Tank Various wastes Sewer System

4.4.1 Membrane Backpulse Tank

The membrane backpulse tank (MBT) will receive water released from the membranes as part of the
hydraulic cleanings.  Approximately 5% of the total influent flow of water to the membranes will be released
as hydraulic cleaning waste.

The fine screens will periodically require cleaning.  The self-cleaning process requires 6.25 – 12.5 L/s for 60
seconds.  This self-cleaning water will be directed to the MBT.

We propose that MBT be sized to hold 4.8 hours of WTP-generated waste.   When sizing the MBT, it was
assumed that the membrane hydraulic cleaning (backpulse) waste would be sent to the MBT on a near-

48



Town of Ladysmith

4-18
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

continuous basis, while draining one of the DAF tanks would be a short-term load.  In other words, the MBT
was sized to hold the amount of membrane backpulse waste anticipated to be generated over a 4.8 hour
period (at the 20-year MDD), and one fine screen going through a self-cleaning process.

Table 4-16
MBT Design Criteria

Membrane Backpulse Tank

Wastes received Membrane backpulse (hydraulic cleaning) waste
Fine screen strainer self-cleaning wash waste

Maximum incoming waste flow (membranes) 1

10-year MDD
20-year MDD

6 L/s (542 m3 /day)
8 L/s (669 m3 /day)

Incoming waste flow (self-cleaning fine screen) 60 seconds at up to 12.5 L/s (750 L).
Short term waste load.

Tank storage elements 4.8 hours of membrane waste at 8 L/s (134 m3)
Full fine screen self-cleaning (0.75 m3)

Tank storage capacity 135 m3

Tank dimensions 7.6 m diameter x 3.6 m tall
Includes 0.6 m freeboard

Tank location Above ground

Tank inlet details Gravity feed

Tank outlet details Pump to gravity thickeners and plate settlers

Notes: 1 – Backpulse waste flow volume estimates provided by GE, assuming 95% recovery and occurring during the
summer’s peak day demand.

4.4.2 Residuals Coagulant System

It is proposed that water sent to the MBT will be treated using coagulation followed by settling be used to
remove the majority of solids from the waste stream.  The supernantant will be sent to the head of the plant,
while the settled sludge will be sent to the wastewater tank for offsite disposal.

Coagulant will be added to water pumped from the MBT to the waste settling system.  Polymer is typically
used for this application, but over concern that residual polymer could remain in the recycled residual water
and make its way to the membranes, PACl has been proposed for this application.  Ecodyne has confirmed
that PACl should be suitable for their plate settler and gravity thickener.

49



4 - Water Treatment Process Definitions

4-19

Table 4-17
Residuals Management Coagulation Design Criteria

Coagulant System

Design dosage range 0.1 – 10 mg/L as straight chemical

Design flow rate (6% of total WTP flows):
At 10-year MDD
At 20-year MDD
At 20-year ADD

7 L/s
10 L/s
5 L/s

Stored form Liquid PACl

Stored quantity: Sufficient volume for 25 days of operation at 5 L/s
at a dose of 10 mg/L
110 kg of PACl or 375 L of solution

The PACl used to dose incoming raw water to the WTP (Section 4.3.2) and for residuals management as
described above will be stored in the same chemical tank, for a total 8900 L of storage required for 25 days
at the 20-year MDD.

4.4.3 Gravity Thickeners and Plate Settlers

The gravity thickener with plate settlers will remove the larger particulates from the residual waste water.
The supernantant will gravity flow to a supernatant tank to be pumped to the head of the plant, and the
settled sludge will gravity flow to the Wastewater Tank for offsite disposal.  A single plate settler system is
proposed, sized to treat operate 24 hours a day when the WTP is running at the 20-year MDD.  The plate
settler will only run when the WTP is in operation.  The flow of recycled water to the head of the plant must
be less than 10% of incoming raw water flows.  It is proposed to treat the residual water at a rate that is
equal to 6% of the incoming raw water flows.  This will match the maximum 5% of incoming flows released
as waste by the membranes, plus periodic releases to the MBT from other sources.

After being treated, this recyle water will be pumped from the supernatant tank back to the head of the plant
at a rate that is equal to 6% of the flow rate of raw water entering the WTP.  The pumping system for the
supernantant tank will consist of a duty and standby pump.  The tank will be sized to hold 30 minutes of
supernantant from the gravity thickener as a safety measure.

50



Town of Ladysmith

4-20
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

Table 4-18
Plate Settler Design Criteria

Gravity Thickeners and Plate Settlers

Number of units: 1 duty

Rise rate: 1 m/h

Target solids recovery: 85%

Target thickened sludge concentration 3%

Maximum outlet flow rate (supernatant) recycled to
head of plant

10-year demand: 7 L/s
20-year demand: 10 L/s

Supernatant Storage Tank

Tank capacity 30 minutes at 9 L/s
16 m3

4.4.4 Wastewater Tank

Flows to the Wastewater Tank can be grouped into two categories.  Waste that is produced on a regular or
near-continuous basis, producing a regular flow to the wastewater tank; and waste that is produced in high
volumes over a short period of time.  It is valuable to distinguish between these two types of waste streams,
as storage at the wastewater pump station must be capable to handle a worst-case scenario of all the
short-term waste loads being sent to the wastewater tank at the same time.  Waste in this tank will be
gravity fed through two plug flow control valves in parallel (one duty, one standby), that move the waste
offsite to the Town’s existing sewer system.  The tie-in to the sewer will be at Colonia Drive.  The
wastewater tank will be sized for the 20-year MDD conditions.

Table 4-19
Wastewater Tank Design Criteria

Wastewater Tank

Continuously produced waste flows (20-year MDD) DAF float sludge: 67 m3 /day (max.)
Gravity thickener sludge: 130 m3/day (max.)
Floor drains: 12 m3 /day 1

Washrooms: 0.5 m3 /day 2

Short-term waste flows (20-year MDD)
Daily Maintenance Washes

Monthly CIP

Waste generated per chemical: 5.2 m2

Number of chemicals used per wash: 1-2
Trains cleaned per day: 3
Total waste: 31 m3 /day

Waste generated per chemical: 5.2 m3

51



4 - Water Treatment Process Definitions

4-21

Wastewater Tank

Number of chemicals used per clean: 2-3
Trains cleaned per day: 1
Total waste: 16 m3 /day

Storage capacity 6 hours of operation at 20-year MDD

Maximum waste generation over 6-hour period Continuous
DAF float sludge: 17 m3

Gravity thickener sludge: 33 m3

Washrooms: 0.1 m3

Floor drains: 3 m3

Short-term
Membrane maintenance clean: 31 m3

Clean-in-place: 16 m3

TOTAL:  100 m3

Storage dimensions: 5.8 m x 5.8 m x 3.6 m deep
Includes 0.6 m freeboard

Flow control valve sizing Empty volume of tank in 6 hours
4.7 L/s

Notes:
1 – Floor drain flow estimate based on the continuous release of water from one chlorine analyzer (30 L/hr) and 8
turbidimeters (60 L/hr each).
2 – Washroom waste flow based on two staff being onsite full time, and each staff taking a shower at the WTP.

4.4.5 Overflow Pond

The existing overflow pond will receive overflow from the pre-treatment and buffer tanks should a
malfunction of the WTP occur downstream of the pre-treatment tanks.  The pond is also used by the Town
to periodically drain the reservoir for cleaning, and will be used to periodically drain the DAF and buffer tank
for inspections or cleaning.

Table 4-20
Overflow Pond Details

Overflow Pond

Volume required 1 hour of operation at 20-year MDD

600 m3

Existing storage volume 200 m3

52



Town of Ladysmith

4-22
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

The existing overflow does not have enough capacity for its proposed use.  To use the existing overflow
pond with its existing dimensions, the WTP will need to shut down operations causing an overflow within 20
minutes of the error when running at the 20-year MDD.

4.4.6 Water Quality Monitoring

Continuous water quality monitoring will be required at certain points along the Arbutus WTP to verify
effective performance of the treatment processes.  The following table summarizes the recommended
locations and parameters for continuous water quality monitoring among the various WTP processes:

Table 4-21
WTP Online Instruments

Water Quality Monitoring Location Parameter

Screened Water Turbidity
pH

Post Pre-Treatment (Buffer Tank) Turbidity
pH
Temperature

Post Membrane Filtration Turbidity

Post Disinfection Free chlorine (existing instrument)

4.5 PROCESS PIPING AND VALVING

For all above-grade water process piping, stainless steel AISI 316 L, Schedule 10S piping and fittings will
be used.  A 350 mm diameter pipe of this type will have a maximum working pressure of 310 psi.  This will
be suitable for all pressures anticipated through the WTP.  In terms of considering flange class, the 150#
flange has a maximum working pressure of 275 psi.  The maximum working pressure in the WTP is
anticipated to be 74 psi (52 m), while the transient analysis anticipated a worst-case surge pressure of
182 psi (128 m) from Stocking Lake along the raw water lines upstream of the pre-treatment tanks.  Class
150# flanges will be appropriate for the WTP.

Schedule 80 PVC or CPVC process piping will be used for the chemical feed systems.  CPVC piping will be
specified for chlorine/hypochlorite solutions and for higher temperature applications.

Primary and large diameter water process isolation valving will be butterfly valves and, in some cases, gate
valves.  Material for these valves will be lined and coated ductile or cast iron body with bronze or stainless
steel trim.  Check valves and other types of valves will use the same construction.  Smaller diameter
process valves (50 mm and smaller) will be ball valves of stainless steel construction.

In the residuals area, sludge valving may include lubricated plug valves.

53



PRELIMINARY DESIGN REFINEMENT REPORT

5-1

5 Water Treatment Plant Siting and
Interconnections

5.1 CHANGES TO EXISTING INFRASTRUCTURE

The plant will connect to the existing water mains from Stocking Lake and Chicken Ladder as shown in the
Koers buried works site plan in Appendix A.  Key existing infrastructure that will be impacted by Phase II of
the WTP are as follows:

· Raw water flow meter and flow control valve chambers:  The Town has indicated that it is difficult to
access and maintain the flow control valves in their current buried location.  New flow control valves
that will allow for a range of flow operation will be installed inside the WTP.  The valves and
equipment in the existing valve chambers will be replaced with pipe to route the raw water to their
entry point into the WTP.

· WTP Phase I building: The Phase I building will remain to be used for housing the electrical
equipment and chlorination system.  The existing washroom will be removed to provide more room
for electrical equipment.  The existing chlorination equipment will be kept as is in the existing pump
room and chlorine room.

· Chlorination manhole:  The Town has expressed concern over having their point of chlorine
injection inside a buried manhole.  The point of chlorine injection shall be moved inside the WTP,
and the existing chlorination manhole shall be abandoned.

· Waste holding tank: The waste holding tank shall be removed and replaced with the Wastewater
Tank located west of the WTP.  Washroom and sink waste will be sent to the Wastewater tank and
ultimately go to the Town’s sewer system.

5.2 WTP HYDRAULIC PROFILE

5.2.1 Raw Water Supply Mains

The Stocking Lake and Chicken Ladder raw water mains will not be upgraded at this time.  If the Town
decides to increase the size of their raw water mains, there is an opportunity to reduce the amount of
dynamic (frictional) headlosses through the supply mains and recover the increased water pressure at the
head of the plant as energy.  Space has been left in the WTP to allow for the future inclusion of reverse
turbines to recover this energy.

Water will gravity flow from Stocking Lake and Chicken Ladder to the head of the WTP.  Flow to the plant
will be regulated through the use of a flow control valve located on each of the two intake lines inside the
WTP.  The valve will also significantly reduce water pressure at the head of the plant to match the hydraulic
gradeline of the open-to-atmosphere pre-treatment tanks.  Pressure will be reduced to approximately 4 psi
(3 m) upstream of pre-treatment.  The pressure reducing valves will require anti-cavity trim to handle this
level of pressure reduction.  As part of our transient analysis of the two supply mains, hydraulic modelling
was conducted that indicated that the pressure of water entering the WTP will be approximately 46 psi

54



Town of Ladysmith

5-2
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

(32 m) when either intake is drawing water at 125 L/s, and will be between 64 and 70 psi (45-49 m) at static
levels.  Figures 5-1 and 5-2 show the hydraulic model for the 125 L/s scenario from the Chicken Ladder
intake to the WTP, and from the Stocking Lake existing PRV station to the WTP, respectively.  Whether 46
psi or 70 psi, this is a significant amount of pressure to reduce to atmosphere through the flow control
valves.  Anti-cavitation trim must be included in the flow control valves to avoid cavitation damage to the
valve and downstream piping.  Singer and Cla-val have both indicated that they can provide flow control
valves that can meet our pressure and flow conditions, while controlling cavitation inside the valve.

Figure 5-1.  Supply Main Hydraulic Profile – Chicken Ladder (125 L/s)

55



5 - Water Treatment Plant Siting and Interconnections

5-3

Figure 5-2.  Supply Main Hydraulic Profile – Stocking Lake (125 L/s)

A hydraulic analysis was also conducted for the scenario where Chicken Ladder is providing 150 L/s to the
WTP, or where Stocking Lake is providing 220 L/s.  If no upgrades are made to the supply mains when
running at these flows, water pressure entering the WTP is expected to be 45 psi (34 m) from Chicken
Ladder or 20 psi (15 m) from Stocking Lake, reducing the risk of cavitation in the raw water flow control
valves.

5.2.2 Raw Water Surge Analysis

A transient analysis was conducted, studying the potential for pressure waves along the supply mains for
future flow demands, specifically 150 L/s from Chicken Ladder and 221 L/s from Stocking Lake.  Without
proper surge mitigation in place, the Chicken Ladder main will be at risk of pressure waves along the supply
main, including instances of negative pressure.  Stocking Lake was not anticipated to encounter negative
pressure conditions, but because of the relative small diameter in some sections of the supply main, the
Stocking Lake main is anticipated to experience significant increases in pressure during valve closures.

To mitigate these surge conditions at the WTP, the following recommendations were made and will be
incorporated into the WTP design:

56



Town of Ladysmith

5-4
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

· Include a 100 mm pressure (surge) relief valve at the head of the WTP on each of the two incoming
supply mains – to open at 85 psi (60 m) on Chicken Ladder and 182 psi (128 m) on Stocking Lake.
The relief valves will send excess water to the overflow pond.

· Set the minimum closing time of the flow control valves in the WTP to 60 seconds for Chicken
Ladder and 120 seconds for Stocking Lake.  In this design, it is proposed that both flow control
valves be set to have a 120 second closing time to accommodate the ability to manually route
water from the intakes through either of the two raw water mains in the WTP.

The report also asked the Town to confirm that the existing air valves along the Chicken Ladder supply
main are a minimum 25 mm in size to reduce the risk of cavitation along the supply main.

It was also noted that the Town may wish to investigate the resilience of the existing PRV station along the
Stocking Lake supply main.  If transient pressures are determined to be a concern at the PRV station, the
Town should consider adding an air valve and pressure release valve downstream and upstream of the
PRV, respectively.

5.2.3 Pre-treatment

Water will then gravity flow from the rapid mixing tank, through the two flocculation tanks, and through the
DAF system to the buffer tank.

5.2.4 Buffer Tank, Membranes and Reservoir

Water will then be pumped from the buffer tank to push water through the membrane system up to the
reservoir.  After the membranes, an inline booster pump will provide sufficient head to drive the filtered
water through the rest of the WTP up to the reservoir.  When the plant capacity is increased to the 20-year
MDD, up to 1.8 m of dynamic headloss is anticipated from the membranes to the inlets of the reservoir.
The Arbutus Reservoir has a top water level of 163 m, approximately 23 m higher than the elevation of the
WTP site.  The membrane system is required under their supply contract to be able to provide 27 m of total
dynamic head downstream of the membranes, which will be sufficient to meet the static and friction head
requirements.

Water will gravity flow from the reservoir to the Ladysmith distribution system.

5.2.5 Overflow and Residuals

Overflow water will flow by gravity to the overflow pond.  Floor drains, washroom connections, and
membrane chemical cleaning waste will gravity flow to the wastewater tank, located at an approximate
elevation of 126 m (bottom of tank elevation).

Membrane hydraulic cleaning waste and the drains from the pre-treatment and DAF tanks will gravity flow
to the MBT located adjacent to the wastewater tank at a ground elevation of 126 m.  This waste will then be

57



5 - Water Treatment Plant Siting and Interconnections

5-5

pumped to the plate settler/gravity thickener.  Settled sludge will gravity flow to the wastewater tank and the
supernatant will be pumped to the coagulation/rapid mixing tank at the head of the pre-treatment system.

Waste in the wastewater tank will gravity flow to the existing sewer system located on Colonia Drive.  Flow
rates will be controlled by a flow limiting valve by the wastewater tank.  The route from the manhole to the
sewer system decreases in elevation to less than 99 m, then steadily increases back up to a manhole insert
elevation of 110.3 m.  Colonia Drive has a surface elevation of 114.6 m at this point.

58



PRELIMINARY DESIGN REFINEMENT REPORT

6-1

6 Preliminary Design Details
6.1 SITE LAYOUT

The proposed overall site layout is shown in Appendix A.  The site is surrounded on most sides by right of
ways and properties owned by Fortis, BC Hydro, and the Stz’uminus First Nation.  The site was originally
selected during Phase I of the WTP due to its proximity to the Arbutus Reservoir and a location where the
Chicken Ladder and Stocking Lake supply mains would converge to a single location.  There is sufficient
space remaining on site to proceed with Phase II of the WTP, and to further expand the WTP past the
20-year horizon.

When the WTP has met its 20-year projected demands, the capacity of the WTP can be expanded by
building a third DAF tank outside of the WTP.  It is anticipated that expanding the buffer tank will not be
required.  Space is already available inside the WTP to add a fourth membrane train.  With these upgrades
the WTP’s capacity could be expanded to 221 L/s.

To further increase the capacity of the WTP, a fourth DAF train could be added outside of the existing WTP
structure, and the membrane system would need to be replaced with a new membrane system with a more
efficient footprint.  It is anticipated that by the time the WTP is ready to be sized beyond 221 L/s, in
approximately 2058, membrane technology will have further improved such that higher capacity
membranes will be available that will fit in the space occupied by the current membranes.  As noted in
Section 4.3.4, expansion of the DAF system can be deferred if a more aggressive DAF loading rate can be
reliably used.

6.2 UTILITIES AND SITE SERVICES

6.2.1 Incoming Power Service

The Arbutus WTP receives power from a BC Hydro (BCH) service located on Colonia Drive.  The power
requirements for Phase II of the WTP are considerably larger than the current power demand.  An
application of the new power requirements will be submitted to BCH.  This increase in demand is likely to
result in BCH having to increase their service transformer.  We require updated load requirements from the
recommended membrane vendor.  Once these are provided, we will complete the total electrical load
estimates for the WTP and the application to BCH can proceed.

The existing cabling from the transformer to the plant should be adequate for the increased loads. This will
need to be confirmed during detailed design.

6.2.2 Backup Power Supply

The Arbutus WTP is a vital link in supplying potable water to Ladysmith and surrounding communities.
Supply must thus be maintained during both normal short-duration interruptions in the utility power supply,

59



Town of Ladysmith

6-2
p:\20162885\00_arbutus_wtp_ph2\engineering\04.02_preliminary_design_report\report\rpt_lad_des_refinement_20171106_kk.docx

as well as during longer emergency situations, such as after a seismic event.  Thus, the Arbutus WTP
requires sufficient onsite power to continue to treat their water to BC’s drinking water standards.

A generator and fuel tank will be installed outside, onsite, sized to provide sufficient power for only the
treatment process and related pumps to operate at their design capacity during a power loss event.  The
fuel tank for the generator will be sized to provide 24 hour run time for the generator loads.

6.2.3 Incoming Telephone Services

The existing Arbutus WTP Phase I does not have any telephone service wired to the facility.  A telephone
and internet connection will be established using a fibre optic cable (minimum of 12 fibers) that will connect
to the Town’s network at the Public Works Yard.

6.2.4 Fire Protection

A review of the 2012 BC Building Code has indicated that sprinklers are not required at the WTP.  Smoke
alarms will be installed and we will designate areas for the Town to keep fire extinguishers on site.  The
option of installing a fire hydrant on site will considered as part of the next stage of design.

6.3 ROADS, PARKING AND SECURITY

To match the existing on-site roads and parking, roads and parking on the WTP site property will be added
to provide access to all of the loading/unloading points of the WTP, both for materials and equipment
delivery, and to provide access to staff and visitor parking.

No upgrades to the existing sand and gravel access roads outside of the site boundaries are planned as
part of this design.

6.3.1 Plant Security

Security will consist of new gates and fencing around the WTP and intrusion alarms.

6.4 WATER TREATMENT PLANT LAYOUT

A preliminary layout of the WTP is provided in Appendix A.

6.5 PROVISION FOR FUTURE TREATMENT PROCESSES AND EXPANSION